
University of South Florida
Scholar Commons

Graduate Theses and Dissertations Graduate School

January 2013

Fate of polybrominated diphenyl ethers during
wastewater treatment process producing reclaimed
water
Kristy Siegel
University of South Florida, ksiegelhealth@gmail.com

Follow this and additional works at: http://scholarcommons.usf.edu/etd

Part of the Environmental Health and Protection Commons, and the Public Health Commons

This Dissertation is brought to you for free and open access by the Graduate School at Scholar Commons. It has been accepted for inclusion in
Graduate Theses and Dissertations by an authorized administrator of Scholar Commons. For more information, please contact
[...]
then used predominantly for non-potable purposes, such as irrigation and industrial 

systems (closed-system cooling) (Huertas et al., 2008; Sorgini, 2007). However, 

reclaimed water has uses beyond non-potable consumption, and can be utilized for 

both direct and indirect potable use, such as human consumption and aquifer storage 

and recovery (Sorgini, 2007). Reclaimed water also serves as an environmental safety 



16 
 

measure because it limits the wastewater discharge into receiving waters (Huertas et 

al., 2008). 

 Producing potable water is an expensive enterprise (Sorgini, 2007). However, 

when one considers that only 21% of withdrawn groundwater in the United States is 

actually for household use, including direct human consumption (Sorgini, 2007), it is not 

economical to produce consumption grade water that will not reach the public directly. 

About 74% of groundwater withdrawals that have been treated for direct consumption 

is used for irrigation – putting the water shortage at an additional hardship in many 

areas throughout the U.S. (Sorgini, 2007). In these areas, non-potable reclaimed water 

can be utilized instead of consumption grade water for irrigation by both the public 

(lawns) and agricultural purposes (crops). One of the benefits of reclaimed water that 

has been proven to be environmentally and economically beneficial is its use for non-

potable purposes (Sorgini, 2007). Furthermore, recent advances in reclaimed water 

technology have reduced the operating costs, improved efficiencies, and enhanced the 

quality of the end product, making reclaimed water a more likely alternative water 

source for many communities (Gunderson, 2007). Consequently, it is currently part of 

many cities’ water resource planning in California, Florida, and throughout the arid 

Southwest (Gunderson, 2007), as well as in areas that are seeking sustainable sources 

such as the Pacific Northwest (Cleveland, Fowler, McCarthy, & Topolski, 2007). 

 

 

 



17 
 

Concerns and Perception of Reclaimed Water 

Before any reclaimed water project can become a reality, the public must accept 

it (Bridgeman, 2004; Friedler, Lahav, Jizhaki, & Lahav, 2006). Prior to examining the 

public acceptance, it is beneficial to understand the public’s perception of reclaimed 

water and its various uses (Bridgeman, 2004). If the public thinks negatively of the 

project, then understanding their perception will assist in modifying these negative 

perceptions that could jeopardize future reclaimed water projects. An example of public 

interference with a project is in Los Angeles, where a water reuse project had to be 

placed on hold because of negative public reaction (Greene, 2000). 

 Because of the water shortage in California, Los Angeles’ utilities officials initiated 

a “toilet-to-tap” program that would have utilized reclaimed wastewater for indirect 

potable purposes (Greene, 2000). Although 40 California cities currently use reclaimed 

wastewater for non-potable purposes, the proposed project would have been the first 

one to utilize it for indirect consumption (Greene, 2000). For three years, reclaimed 

water would have been pumped into an aquifer (Greene, 2000) to allow for continual 

and natural remediation of the water. Then, for five years, the aquifer water would be 

withdrawn and combined with well water to create a 20-80 mix that would then be 

treated in a drinking water plant before being distributed to the public (Greene, 2000). 

While in the development stage, officials found the public was already divided (Greene, 

2000). Supporters believed that the filtration process, as well as the chemical 

disinfection used, would make the reclaimed water cleaner than tap water (Greene, 

2000). Conversely, the opponents claimed that there was not sufficient epidemiological 



18 
 

evidence to support that there are no health risks to direct consumption of reclaimed 

water (Greene, 2000). Additionally, the opponents were concerned about the lack of 

specific treatment processes that would be directed at removing trace microconstituents 

(Greene, 2000). Therefore, the project was suspended until sufficient public support 

and epidemiological evidence could be gathered (Greene, 2000). 

 Friedler and colleagues (2006) found that health consequences were the public’s 

primary concern when they examined attitudes towards various reclaimed wastewater 

uses in Israel. When considering medium contact reuse (defined as landscaping, 

domestic toilet flushing, and firefighting), respondents favored reclaimed water usage 

because of potential financial gain, although perceived health effects negatively affected 

the support (Friedler et al., 2006). Thus, a major goal of any public campaign should be 

to clarify any misinformation concerning health risks associated with reclaimed water 

(Friedler et al., 2006). 

 However, research is needed to demonstrate the safety of reclaimed water 

(Crook, 2000). The definitive data on the safety of reclaimed water are lacking (Crook, 

2000). One of the reasons for the lack of data is that most reclaimed water research 

was performed by individual utilities with specific issues that could not be generalizable 

to other utilities or states (Crook, 2000). Additionally, when regulators developed 

reclaimed water criteria for the protection of public health, there was no money to 

research any data gaps, and therefore, they used antiquated “best practices” (Crook, 

2000). Since then, new technologies and better detection measures have been 

developed that could ascertain the effect of reclaimed water on public health (Crook, 



19 
 

2000). However, these new technologies and detection measures have not been 

validated or are not commonly used. This study will be among the first to investigate 

reclaimed water for a microconstituent of concern.   

 

Communicating Scientific Results 

Upon discovering an environmental health issue which might raise concerns, it is 

imperative to inform and educate the public and the scientific community on those 

findings. The message created to raise awareness of the issue must be prepared 

without raising panic or leading to confusion. Several messages must be written to 

correspond to the intended audience, as well as the mode of communication. It is also 

important to remember that disseminating messages differs from communicating 

messages; the former is a one-way tool to get the message out, whereas the latter is a 

two-way discourse to allow for further discussion. Lastly, any communication campaign 

must be evaluated for effectiveness and efficiency. It should be determined whether the 

message was received by the intended audiences, and whether the audiences 

understood the message, i.e., did the message educate/inform the public on the 

presence of the environmental health issue (Schiavo, 2007; Thomas, 2006). 

One of the first audiences that findings should be reported to is the scientific 

community. The importance of communicating with the scientific community is that the 

findings can be reviewed, and debates can ensue that can accept or reject the data and 

the interpretations (Dolphin, 1997). Communication to the scientific community can be 

formal or informal (Ray & Donohew, 1990), including journal articles, manuscripts, 



20 
 

reports, oral/poster presentations, and round table discussions. Depending on the 

seriousness of the issue, the first communication phase could be an oral/poster 

presentation or round table discussion to allow for a more intimate discussion with 

fellow researchers. Based on comments and discussion, the next route would be to 

prepare a report or manuscript. This would then be sent to colleagues and researchers 

in the same field to gain their input on the findings. And finally, a journal article would 

be written for a specific publication to reach the appropriate audience. 

Once the findings have been discussed in the scientific community and are not 

rejected, key messages should be defined for politicians and decision makers in order to 

impact policy decisions (Thomas, 2006). If the issue is a result of industrial release, 

then it is important to tailor the message to the need for creating guidelines and 

recommendations for monitoring, as well as ensuring industries are required to mitigate 

the release. The key messages would be brief and concise, but allow the politicians and 

decision makers the opportunity to seek additional information (Thomas, 2006; United 

Nations Environment Programme [UNEP], 2010). And they should have access to the 

scientific findings in both scientific language and layman’s terms (UNEP, 2010). 

Although industries under scrutiny may try to discount the findings, a well-prepared 

researcher can show that the findings have undergone a complete review by the 

appropriate scientific community first. 

 



21 
 

 

 

Chapter Three 

Sampling Site 

 

 Howard F. Curren Advanced Wastewater Treatment Plant (AWTP), located at the 

Port of Tampa, FL, provides tertiary treatment to wastewater from approximately 

350,000 residents of the City of Tampa before discharging it to the Hillsborough Bay. In 

2011, its average annual flow was 58 million gallons per day (MGD) with average total 

suspended solids (TSS) and biological oxygen demand (BOD) of 136 mg/L and 151 

mg/L, respectively. The Curren AWTP produces reclaimed water for industrial and 

residential use at a rate of 2.79 MGD in 2011 (Howard F. Curren AWTP, 2011).  

The Curren AWTP provides preliminary, primary, secondary, and tertiary 

treatment with disinfection. The basic unit processes include the following: 

 Preliminary treatment: Pre-aeration, screening, grit removal, influent pumping 

 Primary treatment: Primary sedimentation 

 Secondary treatment: Air activated sludge, final sedimentation 

 Tertiary treatment: Nitrification, denitrification, final sedimentation, disinfection, 

dechlorination 

Figure 2 shows the site plan. Figure 3 shows the process flow diagram. Detailed 

discussion of the unit process capacities follows. 

 



22 
 

 

Figure 2. Site plan of Howard F. Curren AWTP. 

 

 Preliminary treatment removes materials that may clog and damage equipment, 

cause excessive wear to equipment and structures, or reduce the efficiency of the 

treatment process. The first step in the process is pre-aeration of the influent to remove 

hydrogen sulfide (the cause of the odor) from the waste stream and then treatment of 

the hydrogen sulfide with sodium hydroxide in mist odor control towers. The sewage is 

then screened and grit removed. In screening, sewage passes through bar screens with 

3/8” spacing to remove large solid materials. The flow is then reduced to one foot per 

second to allow sand and other abrasive materials to settle out. Pre-treated sewage is 

now pumped to primary sedimentation (Howard F. Curren AWTP, 2009). 



23 
 

 
 
Figure 3. Process flow diagram of Howard F. Curren AWTP. 

* Prior to primary sedimentation, there is Screen & Grit Removal step. 
# The Nitrification/Dentrification process includes a waste/recycle of the sludge.  
 



24 
 

  The primary treatment process removes approximately 50% of the settleable 

solids and 30% of BOD through primary sedimentation using eight tanks (see Table 2 

for tank volumes and number of tanks for each process) and a 1.2 hour residence time. 

The primary sludge, the solids at the bottom of the tank, is pumped to anaerobic 

digestion; sludge processing will be discussed later (Howard F. Curren AWTP, 2009). 

 

Table 2. Number of tanks and respective volumes at Howard F. Curren AWTP. 

Process Volume (MG) Number 

Primary sedimentation 0.5 8 

Aeration 1.3 2 

Secondary sedimentation 1.5 6 

Nitrification 2.1 3 

Nitrification sedimentation 1.5 8 
 

 In the secondary treatment, the remaining organic and inorganic solids from the 

primary sedimentation effluent are removed. Air activated sludge removes 

carbonaceous BOD5 in two enclosed tanks by entering in a plug flow pattern. Return 

activated sludge (RAS) is combined in the carbonaceous reactors to form mixed liquor. 

Next sewage enters the carbonaceous sedimentation tanks (final sedimentation) where 

the activated sludge is removed from the mixed liquor through gravity settling. The 

activated sludge is either returned (RAS) to the reactors or wasted (waste activated 

sludge [WAS]) from the process. Approximately 93% is returned and 7% is wasted to 

be combined with the waste from the subsequent nitrification sedimentation process. 

Following secondary treatment, the overall removal of carbonaceous BOD5 and TSS is 

approximately 90%. Only 20-25% of the total nitrogen has been removed at this point; 



25 
 

therefore, the next step in the process is removal of total nitrogen through 

nitrification/denitrification (Howard F. Curren AWTP, 2009). 

 Nitrification is the process of removing nitrogen through the conversion of 

organic nitrogen and ammonia to nitrate. Carbonaceous effluent enters the nitrification 

tanks in a plug flow pattern along with nitrification return sludge and raw sewage, both 

of which act as a food source for the nitrifying bacteria, forming the nitrification mixed 

liquor. In the nitrification sedimentation tanks, the activated sludge is removed from the 

nitrification mixed liquor by gravity settling. 99.8% of the activated sludge is returned 

to the nitrification tanks, whereas the remaining 0.2% is wasted activated sludge. 

Approximately 95% of carbonaceous BOD5 and suspended solids have been removed at 

this point (Howard F. Curren AWTP, 2009).  

 Denitrification is the conversion of nitrate into nitrogen gas, which is ultimately 

released into the atmosphere. The anaerobic process is completed across 32 

denitrification filters. Methanol is used as the food source. From the raw sewage to 

denitrification, more than 90% of the nitrogen present is removed from the wastewater 

stream in the form of nitrogen gas (Howard F. Curren AWTP, 2009).  

Because of the lack of oxygen, there is little or no dissolved oxygen (DO), and 

therefore, DO levels must be 5.0 mg/L before discharge into the Bay by providing 

diffused air in the post-aeration chlorination tanks. Disinfection occurs in the post-

aeration chlorination tanks to create a chlorine residual of over 1.0 mg/L. If the effluent 

will be reused as reclaimed water, the chlorine is not removed. For effluent that will be 



26 
 

discharged to the Bay, the chlorine is removed through the addition of sulfur dioxide 

(Howard F. Curren AWTP, 2009). 

As stated earlier, the sludge is processed first from the removal of solids during 

the primary sedimentation. The primary sludge is stabilized by anaerobic digestion. The 

WAS from the secondary sedimentation and nitrification sedimentation processes are 

first thickened and then also stabilized in the anaerobic digestion tanks. The ratio of 

primary sludge to thicken sludge in the anaerobic digestion tanks is 60% to 40%. 

Digested sludge from the anaerobic digestion tanks is dewatered by the belt filter 

presses or dried on sand drying beds, at a ratio of 95% to 5%. The biosolids that are 

produced through the belt filter press can be used as a soil amendment or land 

application (Howard F. Curren AWTP, 2009).  

 



27 
 

 

 

Chapter Four 

Phase One: Fate of Polybrominated Diphenyl Ethers 

 

Introduction 

Polybrominated diphenyl ether (PBDE), a flame retardant that is a 

microconstituent of concern, is ubiquitous in the environment, animals, and humans 

(ATSDR, 2004). The scientific evidence on human health effects of PBDEs is scant, but 

it has been shown to affect the thyroid gland and liver in rats and mice (ATSDR, 2004). 

High concentrations of PBDEs may also cause neurobehavioral alterations and affect the 

immune system in animals (ATSDR, 2004).  

PBDEs consist of three commercial formulations, Penta-BDE, Octa-BDE, and 

Deca-BDE, with numerous congeners within those three formulations (Lorber, 2008). 

Research suggests that the Penta-BDE formulation and its congeners tend to persist 

and bioaccumulate more readily in the environment, as compared to the other two 

formulations (Betts, 2002). As such, it is the most detected formula in wildlife and the 

environment, and one congener in particular, BDE-47, is detected more often (Betts, 

2002). 

Although several formulations of PBDEs have been banned from production 

throughout the world (Lober, 2008), environmental concentrations are steadily rising 

(Betts, 2002). In order to understand the release of PBDEs into the environment, 



28 
 

exposure sources must be investigated. One such source is the wastewater treatment 

plant. The purpose of this study is to characterize the fate and transport of PBDEs in a 

wastewater treatment plant that produces reclaimed water.  

 

Materials and Methods 

Sampling Plan 

 Sampling occurred over a three month period in the summer, with sampling 

occurring one day each month for wastewater and sludge samples, and air sampling 

occurring over three 48-hour periods once each month. This sampling plan allowed for 

minimal fluctuations in PBDE concentrations from month to month, as well as limited 

the effect of seasonal variations on concentration levels. The wastewater and sludge 

samples were collected during a 48-hour operation of the high volume air sampler. It is 

assumed that the PBDE concentrations within the WWTP are at steady state within the 

48-hour period of collection, meaning although the sampler is running for 48-hours, the 

concentration found in the air can be directly linked to the wastewater collected at one 

point in time during that timeframe. In order to ensure the integrity of the study, 

proper quality assurance/quality control (QA/QC) was utilized, including but not limited 

to the collection of field, lab, and transportation blanks (to illustrate freedom from 

contamination) and spiking of samples prior to analysis (to illustrate precision and 

recovery). 

 

 



29 
 

Wastewater Sampling 

 Wastewater was collected through grab sampling at various points throughout 

the WWTP using prebaked (450 °C for 4.5 hours), cleaned amber jars. Because there 

may be concern that a grab sample is not a representative sample, the sampling period 

was over a three month period, with collecting occurring on one day each month 

coinciding with the air sampling. The sample locations were at eight designated points 

within the treatment process, with many points utilizing the sampling location that the 

WWTP uses for their own sampling and testing points. The sample locations were: 1) 

influent, 2) primary sedimentation, 3) carbonaceous / sedimentation, 4) diffused air 

reactors (nitrification), 5) nitrification sedimentation, 6) denitrification, 7) reclaimed 

water, and 8) effluent. (See Appendix C). 

Two-liters of wastewater were collected in amber jars at each sample location. 

The reported concentrations took the one-liter per sample into consideration while 

calculating final concentrations. All samples were kept in ice coolers with dry ice (<4 

°C) during collection and transport. Once at the lab, all samples were kept in a walk-in 

refrigerator (<4 °C) until extraction.   

 

Sludge Sampling 

 Sludge was collected through grab sampling at various points throughout the 

WWTP using prebaked, cleaned amber jars (450 °C for 4.5 hours). Similar to the 

wastewater sampling, the sludge was collected at the same time as the wastewater 

samples over a three month period, with collection occurring one day each month. The 



30 
 

sampling locations were at four designated points within the treatment process. The 

sample locations were: 1) primary sludge from clarifier, 2) thickened sludge from 